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The objective 

The goals of treatment of haemophilia are to minimise 

disability and prolong life, to facilitate general social and 

physical well-being and to help each patient achieve full 

potential, whilst causing no harm. 

Kasper CK et al. Vox Sanguinis 1989; 56: 141-144  

     Mannucci PM. Haemophilia 2008; 14 (Suppl 3): 10-18  



Diagnosi specifica di MEC 
Emofilia A o B, VWD, difetto raro 

 
 

 Terapia mirata 
somministrare solo ed esclusivamente il fattore carente 

 (high purity concentrates) 
 

RAZIONALE DELLA TERAPIA SOSTITUTIVA 

Obiettivo 
Ripristinare  livelli plasmatici efficaci  del fattore carente 

per ottenere l’emostasi 
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Caratteristiche dei concentrati 
- purezza 
- attività specifica (attività/concentrazione proteica) 
- sicurezza virale 
- farmacocinetica 
- immunogenicità 
- trombogenicità 
 

Disponibilità e rifornimento adeguato secondo le esigenze 
cliniche 
 
Costo (orphan drugs?) 

VARIABILI DA CONSIDERARE NELLA TERAPIA 
SOSTITUTIVA  DELLE COAGULOPATIE CONGENITE 



STRATEGIA DELLA TERAPIA  
NELLE COAGULOPATIE CONGENITE 

• ON DEMAND 
 
 

• PROFILASSI 
         - Emofilia A e B 
         - VWD 
         - Deficit di fibrinogeno 
         - Deficit FXIII 
         - Deficit FX 
         - Deficit FVII 



DEFINITIONS OF FACTOR REPLACEMENT THERAPY PROTOCOLS 

      [GUIDELINES FOR THE MANAGEMENT OF HEMOPHILIA 2nd edition, 2013]  
PROTOCOL  DEFINITION  

Episodic (“on demand”) 
treatment  

Treatment given at the time of clinically evident bleeding   

Continuous prophylaxis  

Primary prophylaxis  Regular continuous* treatment initiated in the absence of 
documented osteochondral joint disease, determined by physical 
examination and/or imaging studies, and started before the second 
clinically evident large joint bleed and age 3 years**  

Secondary prophylaxis  Regular continuous* treatment started after 2 or more bleeds into 
large joints** and before the onset of joint disease documented by 
physical examination and imaging studies   

Tertiary prophylaxis  Regular continuous* treatment started after the onset of joint 
disease documented by physical examination and plain radiographs 
of the affected joints   

Intermittent (“periodic”) 
prophylaxis  

Treatment given to prevent bleeding for periods not exceeding 45 
weeks in a year  

* continuous is defined as the intent of treating for 52 weeks/year and receiving a minimum of an a priori defined frequency of infusions 
for at least 45 weeks (85%) of the year under consideration. 
**large joints = ankles, knees, hips, elbows and shoulders 



TERAPIA DELL’EMOFILIA A & B 

pdFVIII 

High 
purity 

Intermediate  
purity 

rFVIII 

Full-lenght 
FVIII 

B-deleted 
B-truncated 

FVIII 

FIX 

pdFIX rFIX Type  of bleeding FVIII dose 
(IU/Kg) 

FIX dose 
(IU/Kg) 

Mild/moderate hemarthrosis or 

hematoma   
15-30 20-40 

Severe hemarthrosis/hematoma 

External bleeding with anemia 

Moderate trauma 

30-50 40-60 

Cranial trauma 

Cranial hemorrhage 

Surgery 

50-100 50-100 

DDAVP 
Long-acting 

rFVIII 

Long-acting rFIX 



 TERAPIA DELL’EMOFILIA 
“Principles of treatment and update of recommendations for the management of 

haemophilia and congenital bleeding disorders in Italy”. Blood Transfus 2014;12:575  

SCELTA DEL PRODOTTO : 
• rFVIII e rFIX  prodotti di scelta per PUPs, pazienti minimamente trattati e PTPs 

esposti solo a concentrati ricombinanti 
 
• rFVIII e rFIX  prodotti di scelta per  pazienti HIV positivi con segni di 

immunodeficienza, per il potenziale rischio di infezione da Parvovirus o altri 
patogeni ancora non noti 
 

• rFVIII e rFIX  prodotti di scelta per PTPs esposti a concentrati plasmaderivati, HCV 
negativi o che abbiano clearato il virus spontaneamente o con trattamento 
antivirale; questi pazienti possono  comunque continuare il trattamento con 
plasmaderivati 
 

• PTPs esposti a plasmaderivati con  infezione cronica da HCV  o HIV senza segni di 
immunodeficienza possono continuare il trattamento con plasmaderivati 



Inibitori a basso titolo ( <5 UI) 

Normalizzazione/correzione del livelli plasmatici di FVIII 

– a) concentrati di FVIII                                                                      

–  b)  DDAVP  

Inibitori ad alto  titolo (>5 UI) 

Agenti by-passanti                                                                 

–  a) rFVIIa                                                                       

–  b) aPCCs  

     EMOFILIA CON INIBITORI: controllo del sanguinamento 

Dose neutralizzante:  
titolo inibitore x volume plasmatico + dose emostatica 
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Agenti by-passanti 
rFVIIa (NOVOSEVEN) 

• Concentrato ricombinante di FVIIa, prodotto da 
colture di cellule renali di baby hamster   

• Potenzia l’attivazione delle piastrine 

     -Incrementando la formazione di trombina  sulla 
superficie di  membrana piastrinica mediante 
l’attivazione diretta del FX  

     -Reclutando altre piastrine 

     -Iniziando la deposizione di fibrina 

• Emivita: 2-3 ore , clearance aumentata nei 
bambini (1.5 ore) 

• Dosaggio:  

                   90 mg/kg ogni 2-4 ore (3 boli iniziali) 

                 270 mg/kg (megabolo) 

 

 

 

 

Non monitorabile con test di 
laboratorio, monitoraggio 

clinico 



Agenti by-passanti 
aPCC (FEIBA)  

•Concentrato plasmatico di FII, FVII, FIX, FX 
 
•Induce la generazione di trombina sulla 
 superficie piastrinica 
 
•Emivita: 4-7 ore 
 
•Dosaggio: 75 U/kg (60-100 U/kg) 
                    ogni 8-12 ore 
 

 

Non monitorabile con test di 
laboratorio, monitoraggio 

clinico 



Malattia di von Willebrand 

Desmopressin (DDAVP):  in type  1 & some 2 (not in type  2B) 

 DDAVP releases endogenous VWF  from vascular  endothelial cells  
 
 

 
 
 
 
 
 
VWF Concentrates:  exogenous VWF in VWD unresponsive to 
DDAVP (VWD 2 & 3, severe VWD1) 





VWD: EU Guidelines (Castaman et al, Haematologica 2013) 

 Spontaneous bleeding episodes: single or daily doses of 20-60 IU/kg of VWF to maintain FVIII:C levels 

> 30 U/dL until bleeding stops (usually 2-4 days)1  

 Major surgery: daily doses of 50-60 IU/kg of VWF to maintain preoperative FVIII:C and VWF:RCo 80-

100 U/dL until 36 h postoperatively and then > 50 U/dL until healing is complete (usually 5-10 days)1 

- Measure plasma levels of FVIII:C (and VWF:RCo) every 12 h on the day of surgery, then every 24 h 

- Usual thrombo-prophylactic treatment with LMWH should be implemented in patients at high risk 

of venous thrombosis  

 Minor surgery: daily or every other day doses of 30-60 IU/kg of VWF to maintain FVIII:C level > 30 

U/dL until healing is complete (usually 2-4 days)1 

 Dental extractions or invasive procedures: single dose of 30 IU/kg of VWF to maintain FVIII:C level > 

50 U/dL for 12 h1 

 Delivery and puerperium: daily doses of 50 IU/kg VWF to maintain  FVIII:C level > 50 U/dL for 3-4 days 

Dosing should be based on VWF:RCo content where this is available  
1 These doses are indicated for VWD patients with severely reduced FVIII:C/VWF:RCo levels (<  10 U/dL) 



 Long-term secondary prophylaxis with VWF/FVIII concentrates may be considered for patients with 

severe VWD and recurrent bleeding in dangerous sites (i.e., gastrointestinal bleeding, 

hemarthroses, epistaxis in children) 

 Possible indications for VWF concentrates devoid of FVIII include major elective surgery, particularly 

when repeated infusions are foreseen in patients at high risk for thrombosis (old age, cancer surgery, 

orthopedic surgery) and long-term prophylaxis (i.e., for target joints, recurrent gastrointestinal 

bleeding, recurrent epistaxis in children) 

 All plasma concentrates containing VWF must be avoided in type 3 VWD patients with 

alloantibodies because of the risk of anaphylactic reactions. Recombinant FVIII, administered at very 

high doses by continuous intravenous infusion, or recombinant activated factor VII can be used 

instead 

VWD: EU Guidelines (Castaman et al, Haematologica 2013) 



RBDs TREATMENT 

Factor Hemostatic 

Level 

Plasma t ½ 

(hours) 

Treatment Dose 

Fibrinogen >50 mg/dl 36-48 pd-Fibrinogen 
FFP 

20-40 mg/kg 
15-20 mL/kg 

II 20-30% 24-36 Prothrombin 
complex  

concentrates 

30 U/kg 

V 15-20% 8-12 FFP 15-20 mL/kg 

VII 15-20% 2-3 pd-FVII 
rFVIIa 

40U/kg 
15-20 mcg/kg 

X 15-20% 10-12 Prothrombin 
complex  

concentrates 

30 U/kg 

XI 15-20% 10-12 FFP 
pd-FXI 

DDAVP/FVIIa 

15-20 mL/kg 
 

XIII 2-5% 72-96 pd-FXIII 
r- FXIII 

20 U/kg 



Castaman, 2013) 



Donne con afibrinogenemia e gravidanza  

Aborto precoce (5^-6^ settimana) se non adottata profilassi immediata 
mantenendo il fibrinogeno attorno ai 100 mg/dL 



Emivita  14 gg; Livelli di 2 – 4%  
prevengono emorragie spontanee 

FXIII concentrato  10-20 U/Kg/3-4 sett. 



La profilassi nel difetto di FVII 
(Cohen et al, 2005; Tcheng et al, 2004; Mathijssen et al, 2004; Castaman et al, 2007; STER,2013) 

• Emivita FVII 2 – 3 ore 

 

• Prevenzione di emartri recidivanti o emorragie SNC con infusioni 2-3 volte/sett 

     di rFVIIa  (1.2 – 4.8 mg ) o pd-FVII (10-50 U/kg) 

 

“Although illogical when one considers the short half-life of FVII, in practice it 
appears successful” – UK HCDO, Haemophilia 2006 

La profilassi nel difetto di FX: Il Registro Greifswald 

• Emorragie severe o profilassi chirurgica 

 

• 7 pazienti (6 bambini) in profilassi con FX P (10-20 U/kg 2-3 volte la settimana) 

per ematomi/emartri recidivanti (>20 episodi/anno) 

 

• Drastica riduzione frequenza e gravità 

(Auerswald, Thromb Res 2006) 



CONCLUSIONI 

• Le MEC sono un gruppo estremamente eterogeneo di patologie, con rischio 
emorragico diverso 
 

• La terapia sostitutiva ha portato ad un significativo miglioramento della 
qualità di vita dei pazienti con MEC, permettendo il pronto trattamento 
degli episodi emorragici, l’efficace prevenzione dei sanguinamenti in 
chirurgia e l’adozione della profilassi a medio e lungo termine 
 

• La rarità delle diverse MEC richiede che i pazienti affetti vengano seguiti 
presso Centri specializzati, in grado di garantire un’assistenza 
multidisciplinare per il deficit coagulativo e le sue complicanze, con un 
approccio terapeutico globale ed un accesso facilitato a terapie non 
sempre immediatamente e largamente disponibili 



LE COAGULOPATIE RARE:  
LE INDICAZIONI TERAPEUTICHE 

 


